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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang
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Report No. : FR472626C

EUT Information

Report NO : 472626
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Test Date : 2025/01/16
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 32.78 55.88 23.10 | L1 OFF 19.8
0.152250 52.17 65.88 13.71 | L1 OFF 19.8
0.168000 31.66 55.06 2340 | L1 OFF 19.8
0.168000 50.20 65.06 14.86 | L1 OFF 19.8
0.179250 33.04 54.52 21.48 | L1 OFF 19.8
0.179250 49.98 64.52 1454 | L1 OFF 19.8
0.201750 31.74 53.54 21.80 | L1 OFF 19.8
0.201750 49.11 63.54 1443 | L1 OFF 19.8
0.222000 28.53 52.74 2421 | L1 OFF 19.8
0.222000 45.63 62.74 17.11 | L1 OFF 19.8
0.249000 30.38 51.79 2141 | L1 OFF 19.8
0.249000 45.48 61.79 16.31 | L1 OFF 19.8
0.278250 30.27 50.87 20.60 | L1 OFF 19.8
0.278250 45.69 60.87 15.18 | L1 OFF 19.8
0.305250 26.86 50.10 23.24 | L1 OFF 19.8
0.305250 40.99 60.10 19.11 | L1 OFF 19.8
0.343500 28.15 49.12 20.97 | L1 OFF 19.8
0.343500 43.02 59.12 16.10 | L1 OFF 19.8
0.510000 25.64 46.00 20.36 | L1 OFF 19.8
0.510000 36.23 56.00 19.77 | L1 OFF 19.8
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0.528000 29.22 46.00 16.78 | L1 OFF 19.8
0.528000 41.40 56.00 14.60 | L1 OFF 19.8
12.896250 28.03 50.00 21.97 | L1 OFF 20.4
12.896250 31.61 60.00 28.39 | L1 OFF 20.4
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Test Date :

100;

Report No. : FR472626C

472626
Mode 1
120Vac/60Hz
Neutral
2025/01/16

Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.154500 34.59 55.75 21.16 | N OFF 19.8
0.154500 52.10 65.75 13.65 | N OFF 19.8
0.165750 39.03 55.17 16.14 | N OFF 19.8
0.165750 57.72 65.17 745 | N OFF 19.8
0.179250 38.46 54.52 16.06 | N OFF 19.8
0.179250 56.31 64.52 8.21 | N OFF 19.8
0.206250 36.99 53.36 16.37 | N OFF 19.8
0.206250 54.38 63.36 8.98 | N OFF 19.8
0.219750 34.14 52.83 18.69 | N OFF 19.8
0.219750 51.52 62.83 11.31 | N OFF 19.8
0.235500 34.68 52.25 1757 | N OFF 19.8
0.235500 51.74 62.25 1051 | N OFF 19.8
0.264750 33.09 51.28 18.19 | N OFF 19.8
0.264750 49.65 61.28 11.63 | N OFF 19.8
0.294000 31.52 50.41 18.89 | N OFF 19.8
0.294000 47.40 60.41 13.01 | N OFF 19.8
0.323250 30.12 49.62 19.50 | N OFF 19.8
0.323250 44.59 59.62 15.03 | N OFF 19.8
0.361500 29.09 48.69 19.60 | N OFF 19.8
0.361500 41.81 58.69 16.88 | N OFF 19.8
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0.408750 --- 27.40 47.67 20.27 | N OFF 19.8
0.408750 39.54 --- 57.67 18.13 | N OFF 19.8
0.525750 --- 32.36 46.00 13.64 | N OFF 19.8
0.525750 44.31 --- 56.00 11.69 | N OFF 19.8
12.813000 --- 28.47 50.00 2153 | N OFF 20.5
12.813000 31.85 --- 60.00 28.15 | N OFF 20.5
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 17.7~22.5°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 44.8~68.0%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : C1 of C116
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR472626C

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 1 | 2400-2483.5 0+1 802.11b 01 2412 1Mbps
Mode 2 = 2400-2483.5 0+1 802.11b 06 2437 1Mbps
Mode 3 | 2400-2483.5 0+1 802.11b 11 2462 1Mbps
Mode 4 | 2400-2483.5 0+1 802.11b 12 2467 1Mbps
Mode 5 | 2400-2483.5 0+1 802.11b 13 2472 1Mbps
Mode 6 | 2400-2483.5 0+1 802.11g 01 2412 6Mbps
Mode 7 | 2400-2483.5 0+1 802.11g 06 2437 6Mbps
Mode 8 = 2400-2483.5 0+1 802.11g 1 2462 6Mbps
Mode 9 | 2400-2483.5 0+1 802.11g 12 2467 6Mbps
Mode 10 | 2400-2483.5 0+1 802.11g 13 2472 6Mbps
Mode 11 | 2400-2483.5 0+1 802.11ac VHT20 01 2412 MCSO0
Mode 12 | 2400-2483.5 0+1 802.11ac VHT20 06 2437 MCS0
Mode 13 | 2400-2483.5 0+1 802.11ac VHT20 1 2462 MCS0
Mode 14 | 2400-2483.5 0+1 802.11ac VHT20 12 2467 MCS0
Mode 15 | 2400-2483.5 0+1 802.11ac VHT20 13 2472 MCS0
Mode 16 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO0 | Partial 242/61 RU
Mode 17 | 2400-2483.5 0+1 802.11ax HE20 06 2437 MCSO0 | Partial 242/61 RU

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR472626C

Band Data
Mode Antenna Modulation Channel A Frequency Remark
(MHz) Rate
Mode 18 | 2400-2483.5 0+1 802.11ax HE20 1 2462 MCSO0 | Partial 242/61 RU -
Mode 19 | 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO0 @ Partial 242/61 RU -
Mode 20 = 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0 | Partial 242/61 RU -
Mode 21 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO0 Partial 26/0 RU -
Mode 22 = 2400-2483.5 0+1 802.11ax HE20 06 2437 MCSO0 Partial 26/4 RU -
Mode 23 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 Partial 26/8 RU -
Mode 24 = 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO0 Partial 26/8 RU -
Mode 25 = 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0 Partial 26/8 RU -
Mode 26 = 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO0 Partial 52/37 RU -
Mode 27 = 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 Partial 52/40 RU -
Mode 28 = 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO0 Partial 52/40 RU -
Mode 29 = 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0 Partial 52/40 RU -
Mode 30 = 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO0 | Partial 106/53 RU -
Mode 31 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 | Partial 106/54 RU -
Mode 32 = 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO0 | Partial 106/54 RU -
Mode 33 | 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0 | Partial 106/54 RU -
Mode 34 = 2400-2483.5 0+1 802.11b 06 2437 1Mbps LF
Mode 35 = 2400-2483.5 0+1 802.11b 06 2437 1Mbps SHF
TEL : 886-3-327-3456 Page Number : C3 of C116
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Report No. : FR472626C

C2. Summary of each worse mode

Mode | Modulation @ Ch. S Level Limit ST Pol. Peak Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 01 | 2383.71 44.30 54.00 -9.70 \Y, Avg. Pass - Band Edge
1 802.11b 01 | 4824.00 45.71 54.00 -8.29 \Y, Avg. Pass - Harmonic
802.11b 06 | 2495.91 44.43 54.00 -9.57 H Avg. Pass - Band Edge
i 802.11b 06 | 4874.00 45.20 54.00 -8.80 \Y, Avg. Pass - Harmonic
802.11b 11 | 2490.31 45.54 54.00 -8.46 H Avg. Pass - Band Edge
’ 802.11b 11 | 4924.00 48.41 54.00 -5.59 \Y, Avg. Pass - Harmonic
802.11b 12 | 2484.23 50.45 54.00 -3.55 H Avg. Pass - Band Edge
* 802.11b 12 - - - - - - - - Harmonic
802.11b 13 | 2485.60 50.93 54.00 -3.07 H Avg. Pass - Band Edge
° 802.11b 13 - - - - - - - - Harmonic
802.11g 01 2388.65 51.07 54.00 -2.93 H Avg. Pass - Band Edge
6
802.11g 01 | 4824.00 36.19 54.00 -17.81 \Y, Avg. Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
802.11g 06 = 2493.39 44.29 54.00 -9.71 H Avg. Pass - Band Edge
7
802.11g 06 @ 4874.00 37.02 54.00 -16.98 \Y, Avg. Pass - Harmonic
802.11g 11 | 2483.51 51.94 54.00 -2.06 \Y, Avg. Pass - Band Edge
8
802.11g 11 | 4924.00 38.71 54.00 -15.29 \% Avg. Pass - Harmonic
802.11g 12 | 2483.51 51.39 54.00 -2.61 H Avg. Pass - Band Edge
9
802.11g 12 - - - - - - - - Harmonic
802.11g 13 | 2483.51 51.70 54.00 -2.30 H Avg. Pass - Band Edge
10
802.11g 13 - - - - - - - - Harmonic
802.11ac VHT20 | 01 | 2389.95 50.19 54.00 -3.81 \Y, Avg. Pass - Band Edge
11
802.11ac VHT20 | 01 @ 4824.00 35.85 54.00 -18.15 \Y, Avg. Pass - Harmonic
802.11ac VHT20 | 06 @ 2494.77 44.68 54.00 -9.32 H Avg. Pass - Band Edge
12
802.11ac VHT20 | 06 @ 4874.00 36.80 54.00 -17.20 \Y, Avg. Pass - Harmonic
802.11ac VHT20 | 11 | 2483.51 51.49 54.00 -2.51 H Avg. Pass - Band Edge
13
802.11ac VHT20 | 11 | 4924.00 35.91 54.00 -18.09 \Y, Avg. Pass - Harmonic
802.11ac VHT20 | 12 | 2483.51 51.15 54.00 -2.85 \Y, Avg. Pass - Band Edge
14
802.11ac VHT20 | 12 - - - - - - - - Harmonic
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Freq. Level Limit Margin Peak
Mode @ Modulation | Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ac Band
VHT20 13 | 2483.51 51.95 54.00 -2.05 \% Avg. Pass Edge
15
802.11ac .
VHT20 13 - - - - - - - - Harmonic
Partial
802.Max ' o1 238995  50.04 5400  -396 V | Avg. Pass = 242/61 Band
HE20 RU Edge
16
Partial
802.11ax .
01 | 4824.00 41.26 74.00 -32.74 \% Peak @ Pass 242/61 Harmonic
HE20 2l
Partial
802.Max | o5 240628  44.46 5400  -954 H  Avg. Pass  242/61 Band
HE20 RU Edge
17
802.11ax Partial
: 06 7311.00  36.96 5400 | -17.04 V  Avg. Pass  242/61  Harmonic
HE20 2l
Partial
802.Max | 44 248434 4891 5400  -509 H  Avg. Pass  242/61 Band
HE20 RU Edge
18
802.11ax Partial
: 11 738600  42.40 7400 | -3160 V  Peak Pass = 242/61  Harmonic
HE20 2l
Partial
802.Max 15 248476  50.99 5400  -301 H  Avg. Pass  242/61 Band
HE20 RU Edge
19
Partial
802 11ax 4, - - - - - - - 242/61 | Harmonic
HE20
RU
Partial
802.Max | 43 548351  51.98 5400 202 H  Avg. Pass  242/61 Band
HE20 RU Edge
20
Partial
802.11ax 44 - - - - - - - 242/61 | Harmonic
HE20
RU
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Freq. Level Limit Margin Peak
Mode @ Modulation = Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ax Partial Band
HE20 01  2361.61 44.53 54.00 -9.47 \% Avg. Pass 26/0 RU Edge
21
802.11ax Partial .
HE20 01 | 4824.00 37.73 54.00 -16.27 \% Avg. Pass 26/0 RU Harmonic
802.11ax Partial Band
HE20 06 | 2495.78 45.03 54.00 -8.97 H Avg. Pass 26/4 RU Edge
22
802.11ax Partial .
HE20 06 | 7311.00 47.70 54.00 -6.30 \% Avg. Pass 26/4 RU Harmonic
802.11ax Partial Band
HE20 11 | 2500.00 70.42 74.00 -3.58 H Peak | Pass 26/8 RU Edge
23
802.11ax Partial .
HE20 11 | 7386.00 42.07 54.00 -11.93 \% Avg. Pass 26/8 RU Harmonic
802.11ax Partial Band
HE20 12 | 2485.07 67.82 74.00 -6.18 \% Peak | Pass 26/8 RU Edge
24
802.11ax 12 ) ) ) ) ) ) ) Partial Harmonic
HE20 26/8 RU
802.11ax Partial Band
HE20 13 | 2483.55 71.39 74.00 -2.61 \% Peak | Pass 26/8 RU Edge
25
802.11ax Partial .
HE20 13 - - - - o - 26/g RU |~ armonic
802.11ax Partial Band
HE20 01 | 2389.82 44.28 54.00 -9.72 \% Avg. Pass 52/37 RU Edge
26
802.11ax 01 ) ) ) ) ) ) ) Partial Harmonic
HE20 52/37 RU
802.11ax Partial Band
HE20 11 | 2483.85 45.93 54.00 -8.07 \% Avg. Pass 52/40 RU Edge
27
802.11ax 1 ) ) ) ) ) ) ) Partial Harmonic
HE20 52/40 RU
802.11ax Partial Band
HE20 12 | 2483.51 47.26 54.00 -6.74 \% Avg. Pass 52/40 RU Edge
28
802.11ax Partial Band
HE20 12 | 2483.51 47.26 54.00 -6.74 \% Avg. Pass 52/40 RU Edge
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Freq. Level Limit Margin Peak
Mode Modulation = Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Partial Band
Mot 13 248351 5153 5400 247V Awg. Pass a0l EENC
29
802.11ax 13 } . R - - - - Partial Harmonic
HE20 52/40 RU
Partial
80211ax o1 238384 4074 5400  -426 V| Avg. Pass 106/53  oand
HE20 RU Edge
30
Partial
802.11ax 01 . R - - - - - 106/53 | Harmonic
HE20
RU
Partial
80211ax 41 248351 4839 5400 561 H  Avg. Pass 106/54  oand
HE20 RU Edge
31
Partial
802.11ax T . - - - - - - 106/54 = Harmonic
HE20
RU
Partial
80211ax 45 248381 5167 5400 233 H  Avg. Pass 106/54  oand
HE20 RU Edge
32
Partial
802.11ax 12 . - - - - - - 106/54 = Harmonic
HE20
RU
Partial
80211ax 43 248351  51.96 5400 204 H  Avg. Pass 106/54  oand
HE20 RU Edge
33
Partial
802.11ax 13 . - - - - - - 106/54 = Harmonic
HE20
RU
34 802.11b 13 26959  38.84 4600 716 H  Peak Pass - LF
35 802.11b 13  24769.00  39.08 7400 | 3492 H  Peak Pass - SHF
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Pol. Horizontal Fundamental
1 Level (dBuvim) ,..Wmvm
\
|
1 1 ‘ ‘
1050 1 i
/ \ | PEAK_74
70.; 00 {
! ...M/ Wy, Gl
| 525 e i ‘
350 35, ‘ i
Peak i |
1. 11, 1
|
10 2%, 262, 28 U4, 40 1 1400, 2000, 2600. 3000
Frequency (MHz) Frequency (WH2)
Site & 3CHT-HY Site  : @3CHT-HY
Condition: PEAK_BE 74 3n HF_ANT_00675962 HORTZONTAL Condition: PEAK_74 3 HF_ANT_00675962 HORTZONTAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SWT:Auto + RBI:1000. 000kHz VBd:3000.000Ktiz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Baade B BN B B B B a deg WedWadWe B B @ B B B o deg
1 24770 54.68 74.00 -19.32 38.74 32.08 8.3 34.34 9.9 115 176 PEAK 1 2412.00 103,65 ------ ------ 87.43 .14 8.49 M31 9.9 115 176 PEK
o oLevel (dBuVim) oLl (BuVim)
\
|
1 1 ‘ ‘
1050, 1 ; 1
[ //V\\ 74! |
|
00 00 ;
/ | AVG_54
1 ¥ !
-.__,-—-'—-——..—'-—"“""_'—
51 5 L
Avg ‘
fl. 11, i
10 2%, 262, 238 U4, 440 1 1400. 2000, 2600. 3000
Frequency (WH) Frequency (WH2)
Site & 3CHAT-HY Site  : @3CHAT-HY
Condition: AVG_BE_54 3u HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF _AIT_00875962 HORIZONTAL
+ RBW:1000.00kHz VBi:0.816kHz SWT:Auto + RB:1000.000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaa e B BN B B B B a deg Wi doa e B B @ B B B a deg
1 2383.58 4.11 54.00 -9.89 27.99 3216 8.4 34.32 9.98 115 176 AVERAGE 1 2412.00 100,60 ------ ------ 84.33 3208 B8.49 3431 9.91 115 176 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C9 of C116




ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Vertical Fundamental
+oLevel (dBuVim) oLl (BuVim)
' ' \
|
1 1 ‘
1050/ 1 ;
o, /‘\ 75! !
/ \ PEAK_T4|
700/ 700/ !
1 o /‘/ ‘ | ittt
| SRR NN SO N— | ‘
|
30 % i
Peak |
11, 1l 1
10 2%, 262, 288 U, 1 1400, 200, 2600, 3000
Frequency (MH2) Frequency (MH2)
Site & @3CHAT-HY Site & @3CHa7-HY
Condition: PEAK_BE 74 3u HF _ANT_00975962 VERTICAL Condition: PEAK_74 3n HF_ANT_00675962 VERTICAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SHT:Auto + RBI:1000. 000kHz VBA':3000.,000Ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaed/e B BN B @ B B a deg WedWadWe B BN @ B B B o deg
1 230578 54.72 74.00 -19.28 38.65 32.86 8.43 34.32 9.9 135 185 PEAK 1 2412.00 103.81 ------ --oee- 8.5 3214 8.49 3431 9.9 135 185 PEAK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 ‘ ‘
1050, 1 i 1
700/ 700/ 1
/ \ I MG 54
— " w‘t - — ==
M
51 5 i
Avg ‘
1. 1l 1
|
10 2%, 262, 28, UM, 1 1400, 200, 2600, 3000
Frequency (MHz) Frequency (WHa)
Site & @3CHAT-HY Site & @3CHaT-HY
Condition: AVG_BE_54 3 HF_ANT_00875962 VERTICAL Condition: AVG_S4 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.00kHz VBH:0.816kHz SWT:Auto + RBI:1000.008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WiBaedNe B BN B B B B a deg WedWadWe B BN @ B B B o deg
1 238371 4.30 54.00 -9.70 28.18 32.16 8.4 34.32 9.90 135 185 AVERAGE 1 2412.00 10072 ------ -=---- 84.45 3218 B8.49 3431 9.91 135 185 AVERAGE
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Pol. Horizontal Vertical
LI kel Buvm)
1 1
| |
1050/ ‘ 1 ‘
i, : i
PEAK 74 \ \ PEAK 74
0 ! 00 ! !
; G54 G54
M L o M"’"’W
Peak ; % " -
| ||
1 1.
Avg : ‘
6000, 900, 12000, 15000, 18000 6000, 9000, 12000, 15000, 16000
Frequency (WHz) Frequency (MHz)
Site 1 @3CHOT-HY Site & @3CHOT-HY
Condition: PEAK_74 3n HF_AIT_06675962 HORIZONTAL Condition: PEAK 74 3n HF_ANT_G0AT5062 VERTICAL
Lisit Read  Ant CablePreap Ax Aos Thos Linit Read Ant CablePreasp Axx APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wi dW/e B/n B G dbn G B &8 deg W d/e /e B d e B @ B deg

1 482400 44,06 74,00 -29.94 56,08 34.25 1190 59.14 @.97 310 232 PEN
2 482400 39.71 5400 -14.29 5173 34.25 1190 59.14 0.97 310 232 AVERAGE

1 4324,00 48.64 74.00 -25.36 60.66 34.25 119 59.14 0.97 238 174 PEAC
2 432400 4571 5400 -8.29 5173 34.25 1199 59.14 0.97 238 174 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Pol. Horizontal Vertical
gleelvm) el BV
1 ‘ | {7 }
1050 1050 ‘
] ‘ ]
14.47G g | g
| VG54 1 VG54
~14.5G | : : ik :
Avg L
fl fl
| :
1410 1T, 14482 14488, 14, 14500 1410 1415, 1482, 14488, 14, 14500
Frequency (W) Frequency (M)
Site ¢ O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF A 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 00075962 VERTICAL
gleelm) el vm)
1 ‘ | {7 }
1050 1050 ‘
i ‘ ]
17.7G Tog | g
| A6 54 || W63
~18G ‘ ‘ ‘ = 5 ‘
|
Avg 3500 ‘ : B0
fl | fl
1 1760, 17800 17880 1140, 14000 1 ATTH0 1780, 17680 11040 14000
Frequency (W) Frequency (M)
Site ¢ 030 Site ¢ G30HHY

Condition: WG 5% 30 HF AN_6475362 HRTZOVTAL

Conditon: AV 54 3 HF AN 675962 VRTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 28877 458 54.00 -10.42 27.46 32,00 8.4 3432 9.90 164 178 AVERAGE

Pol. Horizontal Fundamental
1 Level (dBuvim) .'..WM)
\
|
1 1 ‘
1050 1 ;
o / s ‘
/ PEAK_74
70.; 00 {
1 ,./ ‘ L e il
A .A‘ " P A b “' - il i
|
M 15
Peak ‘ ‘
11, 11, 1
|
10 1354 23608 2862 M6 37 1 1400, 200, 2600, 3000
Frequency (MH2) Frequency (M)
Site & @3CHAT-HY Site  : @3CHaT-HY
Condition: PEAK_BE 74 3u HF_ANT_B0675062 HORTZONTAL Condition: PEAK_74 3 HF_ANT_B0675962 HORTZONTAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SWT:Auto + RBI:1000. 000kHz VBd':3000,000Ktz SWT:Auto
Linit Read Ant Coble Preasp Aux APos Thos Linit Read At Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaade B BN B B B B a deg WidWadWe B BN @ B B B o deg
1 21216 54.94 74.00 -19.06 39.17 319 8.32 34.35 9.9 164 178 PEAK 1 2437.00 103,37 ----ev =oeeee 87.03 32.20 8.53 34.30 9.91 164 178 PEK
o oLevel (dBuVim) oLl (BuVim)
1 1 i
|
1 1 ‘
1050 1 } 1
7. /(/ 875
|
00 00 ‘
J‘/ —
1
350 35, i
Avg |
fl. 11,
10 2354 23608 23862 M6 3 1 1400, 1800 200, 2600. 3000
Frequency (WH) Frequency (WH2)
Site & @3CHAT-HY Site & @3CHA7-HY
Condition: AVG_BE_54 3u HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF _AT_00875962 HORLZONTAL
+ RBW:1000.00kHz VBH:0.816kHz SWT:Auto + RBI:1000. 008kHz VBW:0.816kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBaade B BN B B B B a deg Wi da e B BN @ B B B deg

1 2437.00 100,40 ------ ------ 84.05 32.20 8.5 3430 9.92 164 178 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Pol. Horizontal Fundamental
1 gLevel (eBuvim)
' \
1 |
\
1 |
r\ |
o \
\ ‘ PEAK _BE 74
oy i
|
M_ PO N ¥ !
|
|
B0 1
Peak N Blank
1, |
|
W95 522 UT48 14 200
Frequency (MHz)
Site : G3CHT-HY
Condition: PEAK_BE 74 3u HF _ANT_ 00975962 HORTZONTAL
+ RBW:1000.000kHz VBW:3000,008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz deoV/n dB/e @5 dBV di/n B dB B cn deg
1 49414 5.1 7400 -18.89 3.7 254 863 M2 094 164 178 PEAK
1 gLevel (eBuvim)
' \
1 |
\
1 |
/\ ‘
oy i
L H s
N | 1
30 | :
Avg ‘ ‘ Blank
1, ‘
|
W95 522 UT48 W14 200
Frequency (MHz)
Site : G3CHT-HY
Condition: AVG_BE_54 3n HF_ANT 08675962 HORTZONTAL
+ RBW:1000.000kHz VBA:0.010kHz ST:Auto
Linit Read Art Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz deV/n dB/e G5 dBV di/n B dB B cn deg
1 9591 4443 5400 057 2157 R56 8.6 M2 0.9 164 178 AVERKGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C14 of C116




ssamranas. FCC RADIO TEST REPORT
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Pol. Vertical Fundamental
+oLevel (dBuVim) oLl (BuVim)
' ' \
|
1 1 ‘ ‘
1050} 1 ; 1
o / a5 :
/ | PEAK 74
700/
| /’f ‘ Lo | PRRERATRRp Y I
A i Mot (PN o m, T o ! "‘“-— i hntldact it
5 |
Peak ‘ ‘
1l 1l T
10 2354 23608 2862 M6 37 1 1400, 200, 2600, 3000
Frequency (MH2) Frequency (MH2)
Site & @3CHAT-HY Site & @3CHa7-HY
Condition: PEAK_BE 74 3u HF _ANT_60675962 VERTICAL Condition: PEAK 74 3 HF_ANT 00675962 VERTICAL
+ RBH:1000,008kHz VBH: 3000, 000kHz ST:Auto + RBI:1000. 000kHz VBA':3000.,000Ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WoBWadNe B BN B B B B a deg WedWadWe B BN @ B B B o deg
1 237680 54.61 74.00 -19.39 38.53 32.07 8.43 34.32 9.9 298 199 PEAK 1 2437.00 104,45 ---vev woeeee 88.11 32.20 8.5 34.30 9.91 298 199 PEAK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 i
1050 1 ‘ 1
o /K o5 :
00 L ;
| AVG_54)
|- ¥ ——fi— ==
M
5 5 -
Avg |
1l 1l ‘ 1
|
10 2354 2608 23862 16 37 1 1400, 200, 2600, 3000
Frequency (MHz) Frequency (M)
Site & 3CHAT-HY Site  : @3CHT-HY
Condition: AVG_BE_54 3 HF_ANT_00875962 VERTICAL Condition: AVG_S4 3n HF_ANT_00875962 VERTICAL
+ RBW:1000.00kHz VBH:0.816kHz SWT:Auto + RB:1000.088kHz VBW:0.010kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi BWa BN B BN B B B B a deg Wi doa e B B @ B B B o deg
1 238633 43.48 54.00 -10.52 27.35 3216 8.45 34.32 9.90 298 199 AVERAGE 1 2437.00 101,29 -----x ==eeee 84.95 32.20 8.5 3430 9.91 298 199 AVERAGE
TEL : 886-3-327-3456 Page Number : C15 of C116
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Pol. Vertical Fundamental
1 gLevel (eBuvim)
' \
1 |
\
|
! \
o, \ ‘
\ ! PEAK _BE 74
| ‘
'\V‘\L 1 1
|
Peak | Blank
1, i
|
W95 zm.zr mum 74 2500
Tequency
Site & @3CHO7-HY
Condition: PEAK_BE 74 3u HF ANT_00875962 VERTICAL
+ RBW:1000.000kHz VBi:3000,000kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz deoV/n dB/e G5 dBV di/n B dB B cn deg
1 249,50 55.16 74.00 -18.34 38.26 32.59 8.4 4.27 9.94 298 199 PEXK
1 gLevel (eBuvim)
' \
1 |
\
|
! \
: /\ ;
0 \ : i
\A ‘ } G BE 54
B — 1
|
30 | |
Avg ‘ Blank
1, !
|
W95 muF mwu 14 200
Tequency
Site & @3CHOT-HY
Condition: AVG_BE_54 3n HF_ANT_09675962 VERTICAL
+ RBW:1000.000kHz VBi:0.010kHz ST:Auto
Linit Read Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz deoV/n dB/e G5 dBV di/n B dB B cn deg
1 2498.30 4436 54.00 -9.64 27.47 32.58 B.64 34.27 9.94 298 199 AVERAGE
TEL : 886-3-327-3456 Page Number : C16 of C116
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Pol. Horizontal Vertical
1 1225
1 R — o T
o : 875
| PEAK 74 PEAK T4
(! .
ok ‘ 5 .y -
Peak |
1. 1. |
Avg
6000. 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
site  : E3CHOT-HY site  : O3CHT-HY
Condition: PEAK_74 3n HF_ANT 00875052 HORTZONTAL Condition: PEAK_74 3n HF _ANT 86875962 VERTICAL
Linit Read Aot Cable Preamp Aux APos Tos Linit Read  Ant Cable Preamp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B BV dB/m B 4B A8 m deg

1 4874.80 43.12 74.00 -30.88 55.02 34.20 11.95 59.83 @.98 350 OB PEA
1 4B74.00 40.10 54.00 -13.99 52.00 34.20 11.95 59.03 0.98 350 98 Average
3 TILeQ 4.35 74.00 -29.65 50.79 35.78 14.57 57.73 1.0z 207 239 PEAK
4 TILE 39.51 54.00 -14.49 45.95 35,70 14,57 57.73 1.2 207 239 Average

Miz duV/m dBuV/n 0B dBW dB/n B B dB o
4874.00 47.60 74.00 -26.40 59.50 34.20 11.95 59.83 @.98 369 176 PEAK
487400 45.20 54.00 -8.50 57.10 34.20 1195 59.3 @.98 369
7311.00 43.91 74.00 -38.89 50.35 35.78 14.57 57.73 1.2 200 172 PEAK
731100 39.60 54.00 -14.40 46.04 3578 14.57 57.73 le2 200

.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C17 of C116




ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol.

Horizontal Vertical
AT el )
1 ‘ | {7 }
10501 1050 ‘
u ‘ i
14.47G g | g
| VG54 1 W65
~14.5G : - 528 =
Avg ‘ — ~ i
|
fl ‘ fl
1410 1T, 14482, 14488, 144, 14500 1410 14475, 1482 1448, 149, 14500
Frequency (W) Frequency (M)
Site ¢ O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF A 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 00075962 VERTICAL
I el )
1 ‘ | {7 }
10501 1050 ‘
u ‘ i
17.7G Tog | g
| A6 54 || W63
~18G | : = i |
|
Avg Bl il 50 e
fl fl
1 ATTH, 1780, 17860, 11040 18000 1 ATTH0 1780, 1780, 11040 14000
Frequency (W) Frequency (M)
Site  GH-HY Site ¢ G3CHI-HY

Condition: WG 5% 30 HF AN_G75362 HRTZOMAL

Condition: MG 5 30 HF AT 675362 VERTECAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C18 of C116




FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Fundamental
4o LE¥el (dBuVim) .'..WMD
\
|
1 1 ‘
1050, 1 ;
. -~.\\ ¥ :
\ PEAK BE T4 ‘ PEAK T4
700/ 700/
\A\\'\m ! Lotpherath gty
2 s R ‘-" e
30 3 ‘ 1
Peak ‘ ‘
11, 1l T
695 M2 848 924 2500 1 1400, 200, 2600, 3000
Frequency (MH2) Frequency (WH2)
Site & 3CHT-HY Site & @3CHAT-HY
Condition: PEAK_BE 74 3n HF_ANT_00675962 HORTZONTAL Condition: PEAK_74 3 HF_ANT_00075962 HORTZONTAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SHT:Auto + RBII:1000. 00kHz VBW:3000,000Ktz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaade B BN B B B B a deg WdWadWe & BN @ B B B o deg
1 497,95 56.23 74.00 -12.77 39.34 32.58 8.64 34.27 9.94 121 178 PEAK 1 2462.00 104,69 ------ ----ee 88.16 32.32 8.58 4.9 9.92 11 178 PEK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 ‘ i
w]/\ 1 I
87, 875
a N , |
AVG_BE 54| ‘ AVG_54)
58 \f/‘“\ — — —
s |
M
54 5 |
Avg ‘
1. 1l |
‘ \
82 2695 M2 848 924 2500 1 1400, 200, 2600, 3000
Frequency (WH) Frequency (MH2)
Site & @3CHAT-HY Site & @3CHA7-HY
Condition: AVG_BE_54 3u HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF _AT_00875962 HORLZONTAL
+ RBW:1000.000kHz VBi:0.816kHz SWT:Auto + RBI:1000. 008kHz VBW:0.816kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBaade B BN B B B B a deg Wedoad/e B BN @ B B B deg
1 249031 45.54 54.00 -3.46 28.75 32.50 8.62 34.27 9.94 121 178 AVERAGE

1 2462.00 101,54 ------ ------ 85.00 32.32 858 34.29 9.92 121 178 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C19 of C116



ssamranas. FCC RADIO TEST REPORT Report No. : FR472626C

Pol. Vertical Fundamental
+oLevel (dBuVim) oLl (BuVim)
) : \
|
1 1 ‘ ‘
m]'\\ | | |
87, T 875
m] \ PEAK_BE_T4 PEAK 74|
| (=g ™
| 1
P It i et
51.5"‘7"”.;3"*. I P, riope N A‘J h
M 15
Peak ‘ ‘
fl I 1
U596 um2 4848 2924 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site  : O3CHO7-HY Site  : @3CHOT-HY
Condition: PEAK_BE 74 3u HF_ANT_60675962 VERTICAL Condition: PEAK_74 3n HF_ANT 08675962 VERTICAL
+ RBH:1009. 000kHz VBi: 3000, 00Ktz ST:Auto + REW: 1000, 000kHz VBH: 3000,008kHz SWT:Auto
Lisit Read  Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadw/e B G Bls B B B @ dg Wi dije B W s B B B @ dg
1 249.46 55.84 74.00 -18.16 39.05 32.50 8.62 34.27 9.94 257 197 PEAK 1 2462.00 105.06 ------ ------ 88.53 32.32 8.58 M9 9.92 257 197 P
o oLevel (dBuVim) oLl (BuVim)
1 1 i
|
1 1 ‘
1&1’\ 1 ‘ 1
875 \\ T 875
m;] 0 }
\ﬁ\'\ G € 54 G 54
Ean N o - = __'_____JL..__.;
M
5 5 |
Avg ‘ \
11, I 1
U836 M2 U8 U924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site  : O3CHOT-HY Site  : @3CHO7-HY
Condition: AVG_BE_54 3 HF_ANT_00875962 VERTICAL Condition: AVG_S4 3n HF_ANT_0075962 VERTICAL
+ RBH:1009.000kHz VB:0.810kHz SWT:Auto + RBW: 1000, 000kHz VBN:0. 010Ktz SWT:Auto
Linit Read  Ant Cable Preasp Aux APos TPos Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadw/e B G B/s B B B @ dg WodWa e & W B B B B a dg
1 249035 45.42 54.00 -8.58 28.63 32.50 B8.62 34.27 9.94 257 197 AVERAGE 1 2462.00 101,95 ----en woeeee 85.42 32.32 858 4.9 9.92 257 197 AVERAGE
TEL : 886-3-327-3456 Page Number : C20 of C116

FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Vertical
qagLevel (4BuVm) q4gLevel(BuVim)
1 1 ‘
|
1050 f 1 |
[ — | — . — —
PEAK 74 ‘ PEAK T4
7000 1
AVG_54 AVG_54)
JW 3W
- 0 sty
Peak ‘
1. 1.
Avg ‘ ‘
6000. 9000, 12000, 15000. 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site i 03CHOT-HY Site & @3CHA7-HY
Condition: PEAK_74 3n HF ANT_00875962 HORTZONTAL Condition: PEAK_74 3u HF _AIT_00875962 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Liit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
WodWedBW/e B BN dfe B b B o deg WdWje e B BN e B B B o dg
1 494,00 47.08 74.80 -26.92 58.77 34.25 12.00 58.92 0.98 400 103 PEA 1 494,00 5071 74.00 -23.29 6240 34.25 12.00 53.92 0.9 400 183 Peak
2 492400 45.20 54.00 -8.80 56.89 34.25 12.00 58.92 0.98 400 103 Average 2 4924.00 48.41 5400 -5.59 60.10 34.25 12.00 58.92 0.98 400 183 Average
3 7386.00 42.00 74.00 -32.00 48.43 35.70 14.66 57.82 1.83 - PEA 3 7386.00 42.52 74.00 -31.48 48.95 35.70 14.66 57.82 1.83 - PEA
TEL : 886-3-327-3456 Page Number : C21 of C116

FAX : 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FR472626C

Pol.

Horizontal Vertical
e i) L)
1 ‘ | {7 }
1050 1050 !
i ‘ .
14.47G g | g
| A5 1 W65
~14.5G ‘ : _ ki =
Avg ‘ | :
fl ‘ i —
1 1446, 182 1488, 144, 14500 1 3 1482 1488, 1494, 1450
Frequency (W) Frequency (M)
Site : G3CHOT-HY Site  + G3CHOT-HY
(ondition: AVG_54 3n HF ANT 00675962 HORTZONTAL (ondition: AVG 54 3n HF _ANT 00675962 VERTICAL
e i) L)
1 ‘ | {7 }
1050 1050 !
il ‘ .
17.7G g | g
| A6 54 || W63
~18G | ‘ : £ 5
|
AVg M I | ‘ m |
fl | fl
1 10, 1780, 17880, 17040, 1800 1 80 1780, 0 1104, 1800
Frequency (W) Frequency (M)
Site  : G3CHOT-HY Site  + G3CHOT-HY

Condition: WG 5% 30 HF AN_G75362 HRTZOMAL

Conditon: AV 54 3 HF AN 675962 VRTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C22 of C116




ssamranas. FCC RADIO TEST REPORT Report No. : FR472626C

Pol. Horizontal Fundamental

! .7!
\ PEAK_BE 74| PEAK 74|

| st
%0 % ‘ 1
Peak ‘ \
11, I ‘
|
U596 um2 U8 U924 2500 1 1400, 1800. 200, 2600, 3000
Frequency (WHy) Frequency (WHz)
Site  : O3CHO7-HY Site : @3CHO7-HY
Condition: PEAK_BE 74 3n HF_ANT_00975962 HORTZONTAL Condition: PEAK_74 3n HF_ANT_00675962 HORTZONTAL
+ RBH:1009. 000kHz VBi: 3000, 000kHz ST:Auto + REW: 1000, 000kHz VBW: 3000,008kHz SWT:Auto
Lisit Read  Ant Cable Preasp Aux APos TPos Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadwe B G B B B B a dg Wi e B W B B B B @ dg
1 248412 58.55 74.00 -15.45 41.85 32.44 B8.61 M.28 9.93 158 178 PEK 1 2467.00 100.07 ------ ----o- 83.48 32.36 8.58 M.28 9.93 158 178 PEAK
o oLevel (dBuVim) oLl (BuVim)
\
|
1 1 ‘ ‘
|
116] 1 i ]
P R
. : 15 ‘
m;[ \\ g |
\/\. AVG_BE 54| ‘ AVG_54
T : -
- N ]
Avg ‘
fl 1l ‘ ‘
U596 M2 U8 U924 2500 1 1400, 1800. 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site  : O3CHOT-HY Site  : @3CHOT-HY
Condition: AVG_BE_54 3u HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF _AIT_00875962 HORTZONTAL
+ RBH:1009. 000kiHz VBH:0.810kHz SWT:Auto + RBW:1000. 000kHz VBM:0. 010Ktz SWT:Auto
Lisit Read  Ant Cable Preasp Aux APos TPos Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadw/e B G s B B B @ deg WodWa e B W B B B B @ dg
1 248423 50.45 54.00 -3.55 33.75 .44 B.61 .28 9.93 158 178 AVERAGE 1 2467.00 96.86 ------ ---ee- 80.27 32.36 B8.58 34.28 9.93 158 178 AVERAGE
TEL : 886-3-327-3456 Page Number : C23 of C116

FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT Report No. : FR472626C

Pol. Vertical Fundamental
+oLevel (dBuVim) oLl (BuVim)
' ' \
|
1 1 ‘ ‘
1050 1 ] :
i m | d
\ PEAK_BE 74 PEAK T4
10.; T 00
\"”\M ‘ | ‘J L . o
Yo bbby e niadl
‘ |
30 3%, :
Peak ‘ ‘ \
11, 11, 1
|
6956 M2 4848 4924 2500 1 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MH2)
Site & 3CHAT-HY Site  : @3CHaT-HY
Condition: PEAK_BE 74 3a HF ANT 00675962 VERTICAL Condition: PEAK_74 3 HF_ANT 00675962 VERTICAL
+ RBW:1000.008kHz VBH: 3000,000kHz SHT:Auto + RBI:1000. 000kHz VBd:3000,000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WedWe e B BN B B B B a deg WidWadWe B BN @ B B B o deg
1 2483.58 58.33 74.00 -15.67 41.63 32.44 B.61 34.28 9.93 249 193 PEAK 1 2467.00 105,12 ------ ---ee- 88.53 3236 8.8 4.8 9.93 249 193 PENK
o oLevel (dBuVim) oLl (BuVim)
1 1 i
|
1 1 ‘
mj/\/\ L | :
o, : 875
m] \ 00 :
{ |
[ 4 AVG_BE 54| | AVG_54
525 \’-’,\: : =
|
NS P NI, el |
350 : 3, ‘ i
Avg ‘ |
1 1 ‘ |
|
695 una 4848 4924 2500 1 1400. 1800. 2000, 2600. 3000
Frequency (MH2) Frequency (WH2)
Site 1 @3CHAT-HY Site & @3CHa7-HY
Condition: AVG _BE_54 3n HF _AIT 00675962 VERTICAL Condition: AVG_S4 3n HF AT_00875962 VERTICAL
+ RBW:1000.000kHz VBH:0.816kHz SWT:Auto + RBI:1000.008kHz VBW:0.816kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaade B BN B B B B a deg Wedoade B BN @ B B B deg
1 484.23 50.37 54.00 -3.63 33.67 32.4 B8.61 34.28 9.93 249 193 AVERAGE 1 2467.00 102,04 ------ ------ 85.42 3238 8.59 34.28 9.93 249 193 AVERAGE
TEL : 886-3-327-3456 Page Number : C24 of C116

FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Fundamental
qagLevel (4Buvim) qagLevel (dBuvim)
\
|
1 ! ‘ ‘
|
105 L ‘ i
o s ‘
/ \ PEAK BE 74 PEAK T4
00
] TP\A'M ‘ |
Mgt oo (] S (e Y— U ‘“- ot Y
| |
% ||
Peak ‘ \
fl. 11, 1
|
695 una 4848 4924 2500 1 1400. 2000, 2600. 3000
Frequency (MH2) Frequency (WH2)
Site & O3CHOT-HY Site  : 03CHOT-HY
Condition: PEAK_BE_74 3u HF_ANT_80075962 HORIZONTAL Condition: PEAK 74 3a HF_ANT 06675962 HORTZONTAL
+ REW:1000.000KHz VBW: 3000, 008KHz SWT:Auto + RBW:1000.00kHz VBW:3000,008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaa e B BN B B B B a deg WidWadWe B BN @ B B B o deg
1 483.60 62.68 7400 -1132 45.98 2.4 861 M.28 9.93 156 179 PEAK 1 U0 B2 eeeee e 8157 3240 8.60 4.8 9.93 156 179 PEAK
o Level (4BuVim) o Level (@BuVim)
1 1 T
|
1 1 ‘
1050, 1 :
| 1
i, // \\ 5 :
|
00 / 00 |
\ 5 AVG_BE 54 | G5
\_‘-—\—\_._‘_'_v_
M
) 5 |
Avg
1. 11, }
|
695 M2 4848 4924 2500 1 1400. 2000. 2600, 3000
Frequency (k) Frequency (MH2)
Site & O3CHT-HY Site  : 03CHOT-HY
Condition: AVG_BE 54 3n HF _ANT 00675962 HORTZONTAL Condition: AVG_54 3n HF ANT_60875962 HORIZONTAL
+ REW:1000.000KHz VBW:0.010kHz SWT:Auto + RBW:1000.000kHz VBA:0.010kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W Ban e B BN B B B B a deg Wi doa e B BN @ B B B deg
1 2485.60 50.93 54.00 -3.07 34.20 3246 8.62 .28 9.93 156 179 AVERAGE 1 U0 9516 weee weeeee 7851 3240 8.60 M.28 9.93 156 179 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C25 of C116



ssamranas. FCC RADIO TEST REPORT Report No. : FR472626C

Pol. Vertical Fundamental
1 Level (dBuvim) .'..WMD
\
|
1 1 ‘
1050/ 1 ; 1
‘ //,4»-\\ ‘ » :
mn/ PEAK BE 74 ‘ AT
n'\1 700/ ‘
380 % ‘
Peak ‘
11, 1l 1
\
2695 M2 848 924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (WH2)
Site & 3CHT-HY Site & @3CHe7-HY
Condition: PEAK_BE 74 3u HF _ANT_60675962 VERTICAL Condition: PEAK_74 3n HF_ANT_0O675962 VERTICAL
+ RBH:1000.008kHz VBN: 3000, 000kHz SHT:Auto + RBIN:1000. 000kHz VBA:3060,000Ktiz SWT:Auto
Linit Read Ant Cable Preamp Aux APos Thos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaede B BN B B B B a deg WedadWe & BN @ B B B o deg
1 2483.66 62.96 74.00 -11.04 46.26 32.44 B.61 34.28 9.93 250 194 PEAK 1 2472.00 102,49 ----vv weeeee 85.85 32.40 8.59 4.8 9.93 250 194 PENK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 ‘ i
1050/ 1 ; 1
" /V\ 1 .7! |
‘ \ Ll AVG_BE 54 L G54
\_'M_— il
e ——
o | 5 ]
Avg ‘
11, 1l }
||
L M2 848 2924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MH) Frequency (WHz)
Site & 3CHAT-HY Site & @3CHa7-HY
Condition: AVG_BE_54 3 HF_ANT_00@75962 VERTICAL Condition: AVG_S4 3n HF _ANT_00875962 VERTICAL
+ RBW:1000.008kHz VBH:0.816kHz SWT:Auto + RBH:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi BWadWe B BN B B B B a deg Wedoa /e B BN @ B B B deg
1 2485.60 50.76 54.00 -3.24 34.83 32.46 8.62 34.28 9.93 250 194 AVERAGE 1 247200 99.30 ----ev =eoeee 82.66 32.40 B8.59 34.28 9.93 250 194 AVERAGE
TEL : 886-3-327-3456 Page Number : C26 of C116

FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Fundamental
1 Level (dBuvim) ,..Wmmn
\
|
1 1 ‘ ‘
1050 1 ;
/ \ | PEAK_74
70.; 00
1 |
W“"’J b PRI, O
" ~ PR 8 | S ot T-m- “
30 % ‘ ;
Peak ‘ ‘
11, 11, 1
\
10 2%, 262, 288 U4, 1 1400. 800, 2000, 2600. 3000
Frequency (MHz) Frequency (MH2)
Site & @3CHT-HY Site & @3CHaT-HY
Condition: PEAK_BE 74 3n HF_ANT_00675962 HORTZONTAL Condition: PEAK_74 3n HF_ANT_B0675962 HORTZONTAL
+ RBH:1000.000kHz VBi: 3000, 000kHz SHT:Auto + RBI:1000.000kHz VBd:3000,000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaad/e B BN B B B B a deg WidWadWe B BN @ B B B o deg
1 2389.69 62.35 74.00 -11.65 46.22 32.18 B.45 34.32 9.9 209 179 PEAK 1 2412.00 104,13 ------ --eeee 8177 32.26 850 M.31 9.91 209 179 PEK
o oLevel (dBuVim) oLl (BuVim)
1 1 i
|
1 1 ‘
1050 1 ; ;
[ }Av/\vf\u/\ 74! !
|
00 0 }
R s
A % ) o e
M
51 5 |
Avg ‘ ‘
fl. 11, ‘
N
10 2%, 262, 288, U4, 1 1400. 800, 200, 2600. 3000
Frequency (MHz) Frequency (MH2)
Site & 3CHAT-HY Site & @3CHa7-HY
Condition: AVG_BE_54 3u HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF _AIT_00875962 HORTZONTAL
+ RBW:1000.00kHz VBi:0.816kHz SWT:Auto + RBI:1000.008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Baa e B BN B B B B a deg Wi doa e B BN @ B B B a deg
1 2388.65 51.07 54.00 -2.93 34.94 3216 8.45 34.32 9.90 209 179 AVERAGE 1 241200 96.83 ------ ---ee- 80.47 32.26 8.50 34.31 9.91 209 179 AVERAGE
TEL : 886-3-327-3456 Page Number : C27 of C116

FAX : 886-3-328-4978




ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Vertical Fundamental
1 Level (dBuvim) .'..WMD
\
|
1 1 ‘ ‘
1050/ 1 ; 1
/ \ | PEAK 74
700, 1 V’) \W 00 | J
N ol A/v 1 i 4‘ - W
nptnplorthr ARt i [
|
M 1%
Peak ‘ !
1. 1l 1
10 2%, 262, 2388 UM, 440 1 1400, 1800 200, 2600, 3000
Frequency (MH) Frequency (WH2)
Site & 3CHT-HY Site & @3CHa7-HY
Condition: PEAK_BE 74 3n HF ANT 00675962 VERTICAL Condition: PEAK_74 3u HF _ANT_00075962 VERTICAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SHT:Auto + RBI:1000. 000kHz VBA':3000.,000Ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedae e B BN B B B B a deg WedWadWe B BN @ B B B o deg
1 2389.30 62.26 74.00 -11.74 46.13 3218 8.45 34.32 9.9 310 152 PEAK 1 2412.00 102,29 ---vev weeeee 86.12 3210 8.48 34.31 9.9 310 152 PEAK
o oLevel (dBuVim) oLl (BuVim)
\
|
1 1 i
|
1050 L L
|
00 0 }
‘J | AVG_54)
v o I I I —
M
50 % i 1
Avg |
1l 1 ‘ i
|
10 2%, 262, 288 UM, 440 1 1400, 200, 2600, 3000
Frequency (MH2) Frequency (MHz)
Site & @3CHAT-HY Site  : @3CHa7-HY
Condition: AVG_BE_54 3n HF _AIT 09675962 VERTICAL Condition: AVG_S4 3n HF AIT_00875962 VERTICAL
+ RBW:1000.00kHz VBH:0.816kHz SWT:Auto + RB:1000.008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WedWe e B BN B B B B a deg Wi doa /e B BN @ B B B deg
1 2389.69 50.65 54.00 -3.35 34.52 3216 8.45 34.32 9.90 310 152 AVERAGE 1 241200 95.39 ---ves oeeeee .2 3200 8.48 3431 9.9 310 152 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C28 of C116




ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Vertical
1‘AWW 1 Level (dBuvim)
1 1 ‘
o, .
PEAK 74 ‘ ‘ PEAK 74|
00 1 700 |
G 54 . AVG_54)
1 “WMWM D . PR
Peak P R ol % ‘ ‘
|
Avg fl | f
6000. 9000. 12000, 15000, 18000
6000. 9000. 12000. 15000, 18000 Frequency (MHz)
Frequency (MH2)
Site & 3CHAT-HY
Site ¢ G3CHT-HY Condition: PEAK 74 3n HF _AT_08875962 VERTICAL
Condition: PEAK_74 3u HE ANT 0075062 HORTZONTAL
Linit Read Mt CablePreasp Aux Mos Thos
Lisit Read  Ant Cable Preamp Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MzdBuW/mddwV/m B W dB/m B B A8 cm deg
1 464.00 40.73 7400 -33.27 5275 4.5 199 9.4 097 - --PEK

Mz dBuV/mdBuV/m 08 dBw dB/m 0B 0B dB cm deg
1 4824,00 46.63 74.00 -27.37 58.65 34.5 1198 59.14 0.97 140 203 PEAK
2 4824.00 3619 54.00 -17.81 48.21 34.25 1190 59.14 0.97 140 203 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Vertical
gleelvm) el BV
HE |
1 {7 }
|
1050 1050 ‘
|
] ‘ ]
14.47G g | g
| VG54 1 VG54
~14.5G | : x 5 =
Avg | 4
fl fl |
| |
1410 1475, 14482 14488, 14y, 14500 1410 1475, 1482 14488, 14y, 1450
Frequency (W) Frequency (M)
Site + O3CHOT-HY Site ¢ O3CHT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG_54 3a HF AT 00875362 VERTICAL
gleelm) el BV
1 ‘ | {7 }
|
1050 1050 ‘
|
i ‘ ]
17.7G Tog | g
| A6 54 || W63
~18G i =] = i
|
Avg e ‘ = i e
fl ‘ fl
1 TTH0, {1110) 17640, 1140, 14000 1 11760, 1780, 17680, 1140, 14000
Frequency (W) Frequency (M)
Site 1 O3CHOT-HY Site ¢ O3CHT-HY
Condition: AVG_54 3n HF AT 00675362 HORTZONTAL Condition: AVG_54 3a HF AT 00875362 VERTICAL
TEL : 886-3-327-3456 Page Number : C30 of C116
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ssamranas. FCC RADIO TEST REPORT

Report No. : FR472626C

Pol. Horizontal Fundamental
1 Level (dBuvim) .'..WMD
\
|
1 1 ‘
1050 1 ;
o N\ a5 :
/ | PEAK_74
] L .
|
N | B 2. . T e i ey
ge T |
M 15
Peak ‘ !
1. 11, 1
L
10 1354 2608 23862 M6 37 1 1400, 2000, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site & 3CHAT-HY Site  : @3CH7-HY
Condition: PEAK_BE 74 3n HF ANT_00675962 HORTZONTAL Condition: PEAK_74 3 HF_ANT_B0675962 HORTZONTAL
+ RBW:1000.008kHz VBH: 3000, 000kHz SWT:Auto + RBIN:1000. 000kHz VBA:3000,000Ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedaa e B BN B B B B a deg WedadWe & BN @ B B B o deg
1 238607 54.14 74.00 -19.86 38.01 3218 8.45 34.32 9.9 205 178 PEAK 1 2437.00 104,79 ---vvv weeeee 88.42 32.20 8.54 M9 9.92 205 178 PEK
o oLevel (dBuVim) oLl (BuVim)
1 1 i
|
1 1 ‘
|
1050 1 i f
[ )f\v/\ 74! |
|
00 00 ;
AVG_54
1 PRV [ Y SRS S
R S S P, ool
350 3, | :
Avg |
fl. 11, 1
|
10 2354 2608 23862 6 un 1 1400. 200, 2600. 3000
Frequency (MHz) Frequency (MH2)
Site & @3CHAT-HY Site & @3CHaT-HY
Condition: AVG_BE_54 3n HF _AIT_00875962 HORTZONTAL Condition: AVG_S4 3n HF AIT_00875962 HORTZONTAL
+ RBW:1000.008kHz VBH:0.816kHz SWT:Auto + RB:1000.008kHz VBW:0.010kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi BAedWe B BN B B B B a deg Wi doa e B BN @ B B B deg
1 2389.50 43.57 54.00 -10.43 27.44 3216 8.45 34.32 9.90 205 178 AVERAGE 1 243700 97.24 ----ex -=eeee 80.87 32.20 B8.54 4.9 9.92 205 178 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR472626C

Pol. Horizontal Fundamental
1 gLevel (eBuvim)
' \
|
: \
’ |
: f\/\ |
\\ ‘ PEAK_BE 74
700/ w
|
‘ 1
‘ T
m |
|
Peak | Blank
1, ‘
W95 522 UT48 74 2500
Frequency (MHz)
Site & @3CHOT-HY
Condition: PEAK_BE 74 3u HF _ANT 00975962 HORTZONTAL
+ RBW:1000,000kHz VBW:3000,008kHz SWT:Auto
Linit Read At Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi deoVjn dB/e G5 dBV di/n B dB B cn deg
1 249219 55.03 74.00 -18.97 38.21 32.52 8.63 4.7 9.94 205 178 PEX
1 gLevel (eBuvim)
' \
1 |
\
' |
ail \
Vv \ ‘
oy i
\,\_ || AV BE 54
i 1
B0 1
Avg ‘ \ Blank
1, !
|
W95 UT48 14 2500
Frequency (MHz)
Site & @3CHOT-HY
Condition: AVG_BE_54 3n HF_ANT_00675962 HORTZONTAL
+ RBW:1000.000kHz VBi:0,010kHz SWT:Auto
Linit Read At Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz deV/n dBV/e G5 dBV di/n B dB B cn deg
1 249339 4.9 54.00 -9.71 27.46 3253 8.63 M4.27 9.94 205 178 AVERAGE
TEL : 886-3-327-3456 Page Number : C32 of C116
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Pol. Vertical Fundamental
1 Level (dBuvim) .'..WMD
\
|
1 1 ‘ ‘
1050} /\/\ 1 ; 1
o a5 }
/ | PEAK 74
525 A A e ). S —— A --“‘-' . 5 ]
9 iy |
Peak ‘ !
1. 1l
\
10 154 2608 23862 M6 3 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site & 3CHOT-HY Site & @3CHa7-HY
Condition: PEAK_BE 74 3n HF _ANT_60975962 VERTICAL Condition: PEAK_74 3n HF_ANT_00675962 VERTICAL
+ RBW:1000,008kHz VBH: 3000, 000kHz SWT:Auto + RBI:1000. 000kHz VBA':3000.,000Ktiz SWT:Auto
Liit Read Ant Cable Preasp Aux APos Thos Linit Read At Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WedWade B BN B B B B a deg WedWadWe B BN @ B B B o deg
1 238595 54.58 74.00 -19.42 38.45 3218 B.45 34.32 9.9 262 167 PEAK 1 2437.00 104,58 ------ ---ee- 88.24 32.20 8.5 34.30 9.91 262 167 PEAK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 i
1050/ f ; i
o J(M s ‘
|
00 L ;
| AVG_54)
| [ ——
M
30 % i
Avg ‘ \
1l 1l
\
10 2354 2608 23862 16 437 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site & @3CHAT-HY Site  : @3CHT-HY
Condition: AVG_BE_54 3 HF_ANT_00875962 VERTICAL Condition: AVG_S4 3n HF_ANT_00875962 VERTICAL
+ RBW:1009.008KHz VBH:0.816kHz SWT:Auto + RB:1000.088kHz VBW:0.010kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi BWadNe B BN B B B B a deg Wi doa e B B @ B B B o deg
1 2389.76 43.47 54.00 -10.53 27.34 3216 8.45 34.32 9.90 262 167 AVERAGE 1 243100 97.52 ---ves weeeee 8119 32.20 8.52 34.30 9.91 262 167 AVERAGE
TEL : 886-3-327-3456 Page Number : C33 of C116
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Pol. Vertical Fundamental
1 gLevel (eBuvim)
' \
1 |
|
|
Y |
o |
\ ‘ PEAK _BE 74
00 | ]
v\d“w\/\‘ "~ ‘\ . 1
\
By 1
Peak N Blank
1,
[
|
W95 522 UT48 14 50
Frequency (MHz)
Site & @3CHOT-HY
Condition: PEAK_BE 74 3u HF ANT_ 0075962 VERTICAL
+ RBW:1000.000kHz VBi:3000,008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz deoV/n dB/e G5 dBV di/n B dB B cn deg
1 249.22 55.44 74.00 -18.5 38.58 32.56 8.63 M4.27 9.94 262 167 PEK
1 gLevel (eBuvim)
' \
1 |
|
|
! \
. /\V/\\ ;
| |
\_\ ‘ ‘ AVG_BE 54
T Neslas !
Avg ‘ Blank
1, ‘
W95 522 U8 W74 50
Frequency (MHz)
Site & @3CHOT-HY
Condition: AVG_BE_54 3n HF_ANT_09675962 VERTICAL
+ RBW:1000.000kHz VBi:0.010kHz ST:Auto
Linit Read Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz deV/e dB/e G5 dBV di/n B dB B cn deg
1 2495.28 44.27 54.00 -9.73 27.42 32.55 8.63 4.27 9.94 262 167 AVERAGE
TEL : 886-3-327-3456 Page Number : C34 of C116
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FCC RADIO TEST REPORT

Report No. : FR472626C

1 487400 43.48 74.00 -30.52 55.38 34.20 1195 59.83 0.98 400 230 PEAK
2 487400 33.9 54.00 -20.10 45.80 34.20 11.95 59.83 0.98 400 230 AVERAGE
3 7300 4146 74.00 -32.54 47.90 35.70 M.57 .73 L@ - --PENK

Pol. Horizontal Vertical
e Bvm) el (gBvm)
1 1 ‘
[
1050 f 1 ‘
[ — | — . — —
PEAK 74 ‘ PEAK 74
700! 1
G54 :J G54
1 " Koo 1 3 i it AN
- A PR I - - e, ARt p N
Peak ‘ ‘
1. 1,
Avg 1NN
6000, 9000, 12000, 15000, 18000 6000. 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (Ha)
Site 1 G3CHT-HY Site 1 G3CHT-HY
Condition: PEAK_74 3n HF _ANT_00875962 HORTZONTAL Condition: PEAK_74 3u HF _ANT_00875962 VERTICAL
Linit Read  Ant Cable Preasp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz dBul/a dBu/s @ dBW dBln  dB dB B @ deg WzdW/ad/n @ B dbm B B &8 m deg

1 487400 46.30 74.00 -27.70 58.20 34.20 1195 59.03 0.98 100 202 PEAK
2 4874.00 37.02 54,00 -16.98 48.92 34.20 11.95 59.83 0.98 100 202 AVERAGE
3 700 4192 74.00 -32.88 48.36 B0 M4.57 5.3 1.2 .- -- PEAK

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Pol. Horizontal Vertical
' Level (¢BuVim) ! Lesel (¢Buvim)
HE |
1 {7 }
|
1050 1050 ‘
|
L] ‘ o
14.47G g | g
| VG54 1 VG54
~14.5G | ] ik
Avg | ——
fl 1l
\
141 14476, 14482, 14488, 14404, 14500 14410 14476, 14480 14488, 4404, 14500
Frequency (W) Frequency (M)
Site 1 O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG_54 3a HF AT 00675362 HRTZONTAL Condition: AVG_54 3n HF AT 00875362 VERTICAL
' Level (¢BuVim) ’ Lesel(4BuVim)
1 ‘ | {7 }
|
1050 1050 ‘
|
L] ‘ L]}
17.7G Tog | g
| A6 54 || W63
~18G i =] = i
— ‘
Avg Bl ! ! i Bl ! ' e
fl ‘ i -
{ 11760, 17820, 17880, 11940, 18000 1 11760, {7620, 17880, 11940, 18000
Frequency (W) Frequency (M)
Site 1 O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG_54 3n HF AT 00675362 HORTZONTAL Condition: AVG_54 3n HF AT 00875362 VERTICAL
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FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT Report No. : FR472626C

Pol. Horizontal Fundamental
1 Level (dBuvim) .'..WM)
\
|
1 1 ‘
™ | |
|
o ‘ a5 }
m;l \"\\ PEAK BE 74 ‘ PEAK T4
W1 o
[V b it Py M N ‘ "
380 % ;
Peak ‘ ‘
11, 1l ‘
482 2695 M2 848 924 2500 1 1400, 1800 200, 2600, 3000
Frequency (MH2) Frequency (MH2)
Site & @3CHAT-HY Site & @3CHa7-HY
Condition: PEAK_BE 74 3n HF_ANT_00675962 HORTZONTAL Condition: PEAK_74 3u HF ANT_06675962 HORTZONTAL
+ RBH:1000, 008kHz VBH: 3000, 000kHz SHT:Auto + RBI:1000. 000kHz VBA:3000,000Ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBaedNe B BN B B B B a deg WedWadWe & BN @ B B B o deg
1 2483.62 62.80 74.00 -11.20 46.10 32.4 B8.61 34.28 9.93 206 180 PEAK 1 2462.00 104,23 ------ --eee- 87.61 3238 8.59 4.8 9.93 206 180 PEK
o oLevel (dBuVim) oLl (BuVim)
! 1 T
|
1 1 ‘ ‘
|
mjf\ 1 | 1
/\ I £l |
87, \/ r 12
|
M |
\,\ AVG_BE_54 ‘ AVG_54
g PR | O
m ! 1%
Avg ‘
1. 1l 1
|
2695 112 848 924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MH) Frequency (WHz)
Site & @3CHAT-HY Site & @3CHA7-HY
Condition: AVG_BE_54 3u HF _AIT_0875962 HORIZONTAL Condition: AVG_S4 3n HF _AT_00875962 HORLZONTAL
+ RBN:1000.000kHz VBH:0.816kHz SWT:Auto + RBI:1000. 008kHz VBW:0.816kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W BWade B BN B B B B a deg Wedoade B BN @ B B B deg
1 2483.51 5147 54.00 -2.53 3477 2.4 B.61 34.28 9.93 206 180 AVERAGE 1 246200 96.29 ------ --e-ee 79.67 3238 8.59 34.28 9.93 206 180 AVERAGE
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